Meeting Agenda &) WATEREUSE

June 14, 2022 ——10S ANGELES
11:30 a.m. — 1:00 p.m.

Location: Los Angeles Sanitation and Environment (LASAN)
Hyperion Water Reclamation Plant
Environmental Learning Center
12000 Vista Del Mar
Playa Del Rey, CA 90293

For virtual participation, please register for the Zoom meeting via the following link:

https://us02web.zoom.us/meeting/reqister/tZwtdOqurTosHdet 7KssKL fLiOhXRCrf7r

The mission of Los Angeles Chapter of the WateReuse Association is to enhance the resiliency and sustainability of Los Angeles County
by increasing the safe, beneficial use of recycled water. Its objectives shall be to promote water reclamation and recycling as a sustainable
supplemental source of water for the state; to work for the adoption of legislation and regulations that allow the safe use of recycled water;
[...]
- \ 1 <
Bl - Vietory Blvd \\ G Vicwry Bivd D
V. \\ 5 1
an Nuys \ 3
5
-




LAGWR Program

Overview

* Ozone Demonstration Project
* 10 mgd
» Spreading at Hansen Spreading Grounds
« 2019-2024 (In-progress)
* Full-scale AWPF
* 19 mgd
* Full Advanced Treatment
« Completion by 2026

¢ ) environment
SANITAWQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 6




LAGWR Program

Overview

Recycled Water
Treatment Plant

Minimum

! Drinking Water
Travel Time_p ..o tion

Wastewater

Pipeline

;‘A_ _T -
| l‘
| |
. . .
Soil Aquifer | Groundwater
Treatment Wells
Groundwater Basin —

environment
i ;\-y:

NI | Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants




Initial Phase — 0zone Demonstration

Ozone Demonstration

Ozone
*

C‘\
Macro Molecular Organic Biodegradable
Matter Organic Matter

0000000000

(]
environment
ITATIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 8



Initial Phase — 0zone Demonstration

Project

B T
7\ Ozone
ﬁ Secondary Treatmnt
Ozone gas is used :
Trash and grit Solids settled to Beneficial to treat for Cloth filter further
screened out. bottom. microbes feed on organics and removes fine particles
organic matter. chemicals. and chlorine disinfects.

ssssssssss

(]
environment
ITATIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 9

raro waste



LAGWR Program

Initial Phase - Ozone Demonstration Project

« Construction completed
« Start-up: Feb 2022
» Operational Testing: Mar - Aug 2022

(]
' envirenment
ITATION  Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 10

CITY OF LOS ANOELES

wasted water



LAGWR Program
Initial Phase - Ozone Demonstration Project

(]
' envirenment
1T/ TIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 11

CITY OF LOS ANOELES

na



LAGWR Program

Initial Phase - Ozone Demonstration Project

Project Startup Phase

1 ) environment
WW&W@N Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 12

NOELES



Advanced Water Purification Facility

AWPF

* The AWPF will be located next to
the LADWP Balboa Pump Station at
DCTWRP.

*Max ~19 MGD Facility
e Full Advanced Treatment

Future DCTWRP AWPF

(]
' envirenment
1T/ TIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 13

CITY OF LOS ANOELES



DCTWRP AWPF

Advanced Treatment Options

Full Advanced Treatment Alternative Advanced Treatment
Microfiltration
Ozone Biologically Activated Carbon
M ° . " Ozone y

== % : Ozonated Water

o H o . - ‘\ S P l

% . . E)M / \ s ‘ (B:i::ti;r:nActivated

° - 4 @ g

S ] °® *e - g | N
p b Biodegradable OrganicMacro Molecular Organic Filtrate
Matter Matter

PFASs Compliance

Granular Activated Carbon lon Exchange Other Selective Technologies

) environment
g %AN\IT&T @N Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 14



DCTWRP AWPF

Overview

 Full Advanced Treatment ($271M)
« MF RO UV/AQOP
* Modular design with 4 to 5 MGD increment
* 19 MGD with recirculated flow from Japanese Garden

* Improvements to existing systems required ($100M)
» Rehabilitate inlet gates to maximize flow
« Equalize diurnal flow by adding primary basins with foul air treatment
» Rehabilitate and install new screw pumps
* Install new power substation for AWPF

/ ‘““

@1hwyﬁwf©m)im@mw@

LA NITATION  Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants

15



DCTWRP AWPF

Treatment Process

TERTIARY
EFFLUENT

$i WETWELL

FROM  § 3 FLASH REACTORS
DCTWAP 3l p D,
CLOTH =i | ~ |
FLTERS 3i— ~ |,
2l overrow i »
. oo yHyH CONTACTORS L MEMBRANE FILTRATION (ME) SYSTEM REVERSE OSMOSIS (RO) SYSTEM
B SOELSTREAM MF FEED RO FEED
: BUECTION TANK TANK RO FLUSH
s PUMPS TANK
(L BIOLOGICAL -
. HCAL T
H ACTIVATED Mt \ : » *
= CARBON (BAC) C \ N
- FILTERS | [stace s
H ATK 4 | )
- MF FEED R Ly UV FEED
: PUMPS — \ BOX
: - \ sTace 2
H e L [
e BAC BACKWASH |y
+ L —»ETHER SEQUENTIAL CHLORINATION OR UV DISINFECTION PUMPS
H H v v v INTERSTAGE —al
. s BOOSTER PUMPS Lt
: : 5 i -
: JAPANE SE LAXE, . |
: AND BALBOA LAKE H RO FLUSH
' : PUMPS
ary Disk tion Facility . o
sesnne sesssasssenns :
WASTE STREAM DISCHARGE H
S Multiple Barrier DFR (Phase 2)

DCT DC & AWPF INDICATIVE
/ PROCESS FLOW DIAGRAM

\ envirenment
ASANITATION  Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 16

CITY OF LOS ANOELES



DCTWRP AWPF
Site Overview

4

' envirenment
]TATIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 17

LLLLLLLLLL



DCTWRP AWPF

Site Overview

()

¢ ) environment
WITAWQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 18




DCTWRP AWPF
Project Rendering

ssssssssssssss

aro waste - zero wasted water

¢ =
I ! Envirenmment
ITATIO Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 19



DCTWRP AWPF

Project Delivery Method

* Progressive Design Build through Request for Proposals
» Award Contract and progress towards 70% design
» Acquire necessary permits (DDW, LARWQCB)
* Negotiate construction price, complete design
 Amend contract and complete construction
* Pre-qualify equipment vendors
» Test and pre-qualify MF, RO ,UV suppliers
* Negotiate price
 Financing
» Wastewater fees, USEPA loans, State loans
ﬂ‘30-40 year project life and payment plan

VironmeEnt
\[|y|n ‘uéi_iﬂ%} Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants

20



/

ANITATION

Zzero waste « zero wasted water

"
1Y
» )

Terminal Island
Water Reclamation Plant

Recycled Water Projects
Lance Thibodeaux, Environmental Engineer, LASAN-TIWRD




Terminal Island Water Reclamation Plant

* Located 20 miles south of downtown Los Angeles in San
Pedro

* Treats wastewater from over 130,000 people and 100
businesses in the industrialized Los Angeles Harbor area

* Processes an average of 14 million gallons of wastewater
per day (full tertiary), but our design capacity is 30 mgd

* AWPF can produce 12 mgd and includes MF, RO, AOP

(]
' envirenment
1T/ TIQN Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 22

CITY OF LOS ANOELES



Terminal Island Water Reclamation Plant (TIWRP)

Who Do We Serve?

U =V We serve the areas of Wilmington,
L e San Pedro, Harbor City, and the
Los Angeles Harbor

City of Los Angeles . ...~

& Communities
B e
e e e A
[ Los Angeles County Outside City of Los Angeles
[ Ventura County

et
Mies

| A environment

M Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 23



TIWRP

Challenges

* Regional Water Quality Control Board requires cease discharge of effluent into the
LA Harbor by Dec 31, 2024

* 100% of Plant flow must be reused

» Requires customers for all of AWPF water

* AWPF on-line reliability and resiliency
» Maintain a reliable power supply

« Ability to divert non-compliant flow during equipment startup

nvironment

M Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 24




TIWRP

Reliability and Resiliency Efforts

RWQCB requires cease discharge of tertiary effluent into the LA Harbor by Dec 31, 2024

* 100% of Plant flow must be advanced treated

» To satisfy requirement, coordination with DWP — Purveyor of drinking water and drinking quality water — is required to finalize new customer
agreements and distribution system expansion

Phase 1 chemical piping replacement
* Phase 1 piping has been in service since 2000

* Many spot repairs have been made over the years

Phase 1 MF trains replacement
* MF Trains A and B were installed in 2000

* Increased maintenance due to age

AOP Effluent Recirculation System
* Reduce time offline at AOP startup and stabilization
* RO Permeate Ammonia Injection System

* Bromate control

Product Water Pumps and Potable Makeup Water Backup Power

nVironment

Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 25



/

ANITATION

zero waste « zero wasted water

Y1V, /
LY. 17 |g ‘
1 TAT N — -l a’
L A N B b= '
» ] Y 4

RECYCLING

Hyperion Water Reclamation Plant

Hyperion 2035
Charles Senaya, Sr. Environmental Engineer, LASAN-WRID




The Road to Zero Wasted Water

Industry

City/Residential Homes Lo E Pre-treatment

\ environment [100%
ASANITATION | WATER
e vors o wver |RECYCLING

_ Monitoring

Q @
K \Monituring

)

4
' environment
ITATION  Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 27

CITY OF LOS ANOELES



Hyperion 2035

Overview

=
=

N

©)

ZIN
—— | Transform Hyperion ~. | Convert the existing 4= | Produce up to 217
(O | from full secondary ; secondary treatment () mgd of recycled
O | treatmentplantto a O | process to advanced O) water
(D 100% water recycling T treatment E
facility by 2035 for
potable reuse —
applications

1/ envirenment
y A Y NI

ASANITATION  Advanced Water Resiliency and Reliability at LASAN's Water Reclamation Plants 28



Thank you!

lacitysan.org/recycledwater
sanrecycledwater@lacity.org

in
@LACITYSAN




Hyperion 2035 and 100% Reuse

Farzaneh Shabani, Lead Engineer, Carollo Engineers

4

environment
!:IN‘ION

0S ANGELES

100%
WATER
RECYCLING

zero waste + zero wasted water



Hyperion 2035 Has Three Major Execution
Elements Underway

LADWP is a Partner , _
($12 — 15 billion) Hyperion Transformation

Operation NEXT $5 — 6 billion

/‘
environment
ITATION Hyperion 2035 and 100% Reuse 31

ssssssssss



Hyperion 2035

Accomplished to Date

* Prior Major Studies
 Spatial Feasibility
« Secondary Process Analysis
* Distributed Flow Equalization
* Designs and Construction
* Hyperion AWPF
» Hyperion MBR Pilot Facility

\ environment
/ASANITATION  Hyperion 2035 and 100% Reuse

2 5 0l S N S S V\ \?'\“\l v\"\'
MBR Pilot Facility Bioreactor
=K ‘\‘

LS

- i_rTanks

32



Hyperion 2035

Flows and Processes

° DeSign Flows Bioreactors
Internal Mixed Liquor Recycle Caﬁ?t_)ﬂ MBRs
« ADDWF - 272 MGD l | AdTnon
|
» Max Month Flow — 318 MGD a0, a0 1650 8% 45 Dry Weather
272 MGD 00, 00. 00 150 50 (0 _
(850MGD) 1 R QOMOR U OO0 > (Wet Weather)
« Low Flow — 92 MGD 00 00" o0 lo0 0 oo
el e P
. Aerobi Aerobi Post-
hd Peak FlOW - 850 MGD Pra-Anenis Reeargtolf1 R:ar::)tc::: 2 Anoxic

Return Activated Sludge

* Processes

« Secondary Treatment — All MBR Peak Flow Determines Membrane Sizing

. _ Reactor Volume Permits Lower MLSS Operations
AWT — Ozone, BAC, MF, RO, . MLSS at 4,000 — 6,000 mg/L versus 8,000 — 10,000 mg/L

UVAOP * Reduces RAS from 400% to 200% (pumping/conveyance)
* Improves O2 transfer
* Increased membrane life cycle

Hyperion 2035 and 100% Reuse 33




Hyperion 2035

Overall Liquid Treatment Flow Schematic

Peak Design Flow | 850 | mgd
Avg Design Flow | 272 | mgd MLR
Influent I
Raw o —> 7 —> e —>> -5 —> —>> —
Wastewater A RAS |
Bar Grit Primary Primary Fine IPS Bioreactors Membrane
Screens Chambers Clarifiers Effluent EQ Screens Afterbay Trains
& Pumping
Peak Design Flow| 272 mgd
Avg Design Flow | 272 mgd
U _Z Drinking
o =>| | —» —r =>| = | —— —>( —> Water Supply
- S~ or Distribution
| | System

Overflow  Secondary ‘o . i -

Excess  Effluent EQ Ozone Biologically Micro- or Ultra- Reverse UV/AOP Chlorination Stablization

& Pumping Activated Carbon Filtration Osmosis
Effluent Pump
RO Concentrate Station Yo Ocean
Outfall
v v
»
Peak Design Flow | 850 mgd
/) Min Design Flow [ ~20 mgd
Environment

CITY OF LOS ANOELES

ASANITATION  Hyperion 2035 and 100% Reuse

34



Hyperion 2035
Program Implementation Plan Development

INFORMING ENABLING PROJECTS
TECHNICAL STUDIES SCOPING

1. Outfall Management . Preliminary Conveyance

2. Secondary Process Integration . Power Supply Management

3. Provisions for DPR Addition . Critical Support Utilities

4. RO Concentrate Management . Employee & Contractor Parking
5. Sidestream Treatment . HPOAS Conversion to Air

6. Secondary Clarifier Performance . Sidestream Treatment

Enhancement . Secondary Clarifier Unification
7. Site Plan (Treatment and and Interim Improvements

Conveyance) 8. Product Water Distribution
8. Plant Hydraulics/Major
Conveyance

9. CFD Modeling
10. Secondary Process 3D Model
11. Phasing-Packaging- Scheduling

PROGRAM
IMPLEMENTATION
PLAN

Consolidate Studies and Scoping
Baseline Improvements Concepts
Design Criteria

Project Cost

Report
Roadmap to Implementation

(]
| ! environment
ITATION  Hyperion 2035 and 100% Reuse 35

ciTy
zero waste « ze



Hyperion 2035
Phase OA - Early Out Packages -

IPS, Fine Screens, EQ, Selectors, Sidestream ~ Year 2028

¥ ol Rl e B i

Selector Selector Selector |
? Mods Mods

10 MG EQ

" & s

[ environment
ITATION Hyperion 2035 and 100% Reuse 36

0000000000



Hyperion 2035

Phase OB - Enabling Project for Wet Weather Management
and Construction Phasing ~ Year 2030

{ ! : 4T —— T TP,
o XHH X “ asgggtor "i. . - V‘_..‘E, S Selector 4 | Selector | Selector

| . Mods Mods
1€ u“g . - ::‘, : ‘ i : g b
B ""'jl.ﬂ.—ll' a3

‘" tytgt
o/l 3 2R

‘ - y 4 e -
| environment
ITATION  Hyperion 2035 and 100% Reuse 37

raro waste « zero wasted water



Hyperion 2035

Phase 1A ~ 60 mgd IPR ~ Year 2032

4 v 3 - e y\ " - - .‘ ,,:'-_-_.,_____.___- p—, —
] T i3 sk A R o B
wunine iy PECE Scioctor | % 3% 3|% M X
WA Y e I 1 g g e rgtags uil IRNRREE - VB A
0D (4] (2] . — 0 n
Jly Bat C BB
- W10 MG EQ
Fine nY
S(:re:eni W IPS

MBR
Train 1

g
O+
w e
oO
=g
o x
- =
©
o

RO/UVAOP Bldg
Storage Below

Product Water PS

()
' environment
ITATION  Hyperion 2035 and 100% Reuse 38

CITY OF LOS ANOELES

raro waste « zero wasted water



Hyperion 2035

Phase 1B ~ 139 mgd IPR ~ Year 2034

1o¢ 3 %
M40

Bat C BB

Mods

o e | 3 33X M X

— ' |10 MG EQ
Fine L T
Screens; "‘. IPS

------------

} MBR
2 Train 2
{

=

|
‘ Train 1

10 MG EQ
(Parking on Top)

i

RO/UVAOP Bldg
Storage Below

Product Water PS

4

' environment
ITATION Hyperion 2035 and 100% Reuse 39

CITY OF LOS ANOELES




Hyperion 2035

Phase 2A ~ 185 mgd IPR ~ Year 2036

ek

Mods ‘o I X BRI XHEX XN HX
1 { Hoies
Screenli . IPS . . = al, L _ ; XM

BatC i : ‘ JI\ y VER
MER : ~ Train 2

10 MG EQ
(Parking on Top)
15 MG EQ

|

|

Train 1 4 y 4 . i - '
!

B

,’. RO Bldg 4* RO/UVAOQP Bldg

Storage Storage Below

1
Below ‘
i
' environment
]TATIQN Hyperion 2035 and 100% Reuse 40

CITY OF LOS ANOELES

Product Water PS




Hyperion 2035

Phase 2B ~ 231 mgd DPR ~ Year 2039

ks

®AUHM X HIN XX
2| "m0 Mo ‘MG " "M
S aices U | Bat B 5 | '

|10MGEQ e
MY YHYY

Train 1

15 MG EQ

g
(s =
w e
00
=g
o2
-t
©
=

%)
o
[+
MF/RO Bldg L RSOtIUVAOBF’ lBIdg s
Storage Below orage selow =
S
o
2
o
| ENVIMONMENT

ITATION Hyperion 2035 and 100% Reuse 41

CITY OF LOS ANOELES



Thank you!

lacitysan.org/recycledwater
sanrecycledwater@lacity.org

in
@LACITYSAN




Hyperion 2035 Program



Hyperion 2035 Has Three Major Execution
Elements Underway

Engineering/
Technical
Services

Program

Management Outreach

LADWP is a Partner Hyperion Hyperion
($12 — 15 billion) 2035 Transformation

Operation NEXT $5 — 6 billion




Filename.ppt/3

Path to Hyperion 2035 Program Involves
Extensive Planning and Key Projects

Hyperlon MBR Pilot Facility Hyperlon AWPF PrOJect Informing Studies

Program Planning Foundation

:'IEE 1 Stcv_‘. -
Data Cont Extirnueting
Collection

Ip—— Illll
Froject E M'TWP"MM.M 1z ¥
Needs & ! ' Puchagin Financial

| P V. 9ing ¥ Nl mrved
I Sreheduln
7~ T b Slep B h = T .j
p_-.'_.‘.'i._n. — Program Suppet Bileg &
rojects : o | D & Pragrain
Sequencing HEE o ! e il Resarcas Plan
and i R . & 1
Bchadullng b _=_. a O
- S P



Filename.ppt/4

Hyperion 2035 - Accomplished to Date

« Prior Major Studies
= Spatial Feasibility
= Secondary Process Analysis
= Distributed Flow Equalization
- Designs and Construction
= Hyperion AWPF
= Hyperion MBR Pilot Facility

e d
FANT NN TN N TN T

MBR Pilot Facility Bioreactor




Filename.ppt/5

Hyperion 2035 Flows and Processes

« Design Flows

Bioreactors
« ADDWF =272 MGD Internal Mixed Liquor Recycle gg:ﬁ‘?n MBRs
ition
- MaX Month FIOW - 318 MGD O%OQ?%O 0?)0'0%0 O(())O ogo 1 .
0’09’0 %’ . %0’ %o’ Co’o Dry Weather
- Low Flow — 92 MGD (o0 waD)y T %0 9o %0,1%0 %b %d » (Wet Weather)
LG o
= Peak Flow — 850 MGD Pre-Anoxic Aerobic Aerobic  Post-
Reactor 1 Reactor 2  Anoxic
- Processes Retur Activated Siudge
- Secondary Treatment — All MBR Peak Flow Determines Membrane Sizing
= AWT — Ozone, BAC, MF, RO,

UVAOP (DPR)



Filename.ppt/6

Overall Liguid Treatment Flow Schematic

Peak Design Flow 850 mgd
Avg Design Flow 272 mgd

[~ G-~ I Rt i -

RAS |
Grit Primary Primary Fine IPS Bioreactors Membrane
Screens Chambers Clarifiers Effluent EQ Screens Afterbay Trains
& Pumping

Peak Design Flow 272  mgd
Avg Design Flow 272  mgd

- |-

| Drinking
> —> — —)( ) —>» Water Supply
or Distribution

 IN——
I | System
Overflow  Secondary o ] . o
Excess  Effluent EQ Ozone Biologically Micro- or Ultra- Reverse UV/AOP Chlorination Stablization
& Pumping Activated Carbon Filtration Osmosis
Effluent Pump
Station
RO Concentrate
Peak Design Flow 850 mgd T%S;:ﬁn
\ ¢ Min Design Flow  ~20 mgd

>




-
Development of Program Implementation Plan

INI=eI=iVIINe ENABLING PROGRAM
TECHNICAL STUDIES PROJECTS IMPLEMENTATION
SCOPING =AY\

Consolidate Studies and Scoping
Baseline Improvements Concepts
Design Criteria

Project Cost

Report

Roadmap to Implementation

. Outfall Management

. Secondary Process Integration . Preliminary Conveyance

. Provisions for DPR Addition . Power Supply Management

. RO Concentrate Management . Critical Support Utilities

. Sidestream Treatment . Employee & Contractor Parking

. Secondary Clarifier Performance . HPOAS Conversion to Air

thancement . Sidestream Treatment
7. Site Plan (Treatment and Conveyance) . Secondary Clarifier Unification

8. Plant Hydraulics/Major Conveyance and Interim Improvements
9. CFD Modeling 8. Product Water Distribution
10. Secondary Process 3D Model

11. Phasing-Packaging-
Scheduling

Filename.ppt/7



uuuuuln_ o h.
uHuuMn_ o b ] d Jare PO.d
o> oox
SN
I Py
El =

B R )

i P

uunuu4n_ i
= rso
g o o

H
g e e B
O

O

| H
1

a

(=]
1
T
=

DI JLPh o o Fx |
D i H_m_u o . L;, G
%P o o 13
d . B.W .
(@) bl D B P o— . [— o3
= HWM . w__.‘ | (— il
— fg L= KR i ! ..
% : == [ _w H :
e o [l aE—
- I i
~ O ‘ ullﬂ UH_ _UH_I _
_fe 1
—~~ =] I — :
e Bpig uso €0 il ,
o Husu o Mg e
=° BeBL R Sl 4 : :
> " ._ hH oo Xt
m WMo oaon 1
~N S i (@) | e
4 uuM_n_ o Bt do] uo b Ll -~
e 4 O 0
S ] e Lm. b
© REEEs=] 0 B L
C > o el |2 : ol
al 5 3 b
— - O
a i L0 uoneisgns o1 uo B
c » [ealnoa|g __ S o L |

e < [ — S
e [5 0
e -

g/1dd awreus)i4



A cross-regional, cross-laboratory
Investigation of viral pathogens
and surrogates in wastewater for
non-potable reuse

LA Water Reuse
June 13, 2022

Sunny Jiang, Katrine Whiteson, Diego Rosso, Helena Solo-Gabriele, Samendra
P. Sherchan, Heather N Bischel, Tao Yan, Ramesh Goel

University of California, Irvine, Miami University; Tulane/Morgan State
University; University of California, Davis; University of Hawaii, Manoa;
University of Utah



Background

U.S. EPA (EPA-G2021-STAR-Al)
Funded $6,039,482 to five institutions

Development of standardized approaches
to identify, characterize, and validate
suitable viral surrogates to indicate viral
safety of municipal wastewater reuse

What are the right surrogates?
How to monitor?
How to translate into water safety?




Our team

e | ead Institution: UC Irvine

e Participating Institutions:

T . - U. Utah,
'\I/"am' UI’ Tulane/Morgan UC Davis, U. Hawali Ramesh Goel
Helena Solo- Heather Bischel Manoa,
Gabriele State U, Sam
Sherchan Tao Yan



ucb

UofU

UCl

OR

WA

NV

MT ND
MN

wY

NE

T
co
KS
AZ OK

NM

™

MO

AR

LA

Wi

MS

Ml
PA
OH
IN
WV A
KY
NC
™
SC
Al GA

FL

RI
T

NJ
DE
MD

Morgan State U

MU




Project Objectives

1. identify a suite of viral pathogens and surrogates, and their detection methods that
may best serve as the indication of viral risk in water reuse;

2. compare viral pathogen and surrogate detection methods in wastewater by different
labs in order to develop a set of Standard Operational Protocols (SOP) for utilities;

3. apply the SOPs to wastewater samples collected from WWTPs across the U.S., from
Miami to Hawaii, at different seasons and treatment processes to identify the best
markers for viral risk in water reuse;

4. develop Artificial Neural Network (ANN) models to predict infectious viruses in the
effluent using pathogen/surrogate and treatment conditions; and

5. integrate the outcomes from the cross-regional and cross-laboratory study into
guantitative microbial risk assessment (QMRA) models to estimate health risk from
exposure to the water for non-potable reuse.



. water m\nfy

Review
Integrating Virus Monitoring Strategies for Safe Non-Potable
Water Reuse

Sunny C. Jiang >/, Heather N. Bischel 3, Ramesh Goel 4, Diego Rosso ">/, Samendra P. Sherchan ¢,
Katrine L. Whiteson 7, Tao Yan ® and Helena M. Solo-Gabriele *

» Reviewing the state of technology of water reclamation processes for fit for purpose water reuse
» Reviewing methods for virus concentration and quantification in wastewater and reclaimed water
» Comparing culture versus molecular detection

* |dentifying viruses and viral surrogates in wastewater for reuse

» Metagenomic contribution to viral monitoring

» Non-viral indicators to indicate viral quality of water

* Modeling as a tool for viral safety assurance Water 2022, 14(8),
1187, https://doi.org/10.3390/w14081187




Day | - May 12, 2022

Viral Surrogate Monitoring for
Water Reuse

AN EVENING WITH WATER UTILITIES

UCI WEX Center 0

Research at the Water-Energy Nexus

A=COM |3£?5"£é'ii :; ) stantec  Trussell



Discussion | — Sam & Sunny

» Any experience of monitoring viruses? » What are the perceived risk of viruses in

- 2
e If not, what surrogates are monitored water reuse:

instead? » Are there any added value of monitoring
virus, why?

 If not, what should be monitored?




Discussion |l — Heather & Diego

 Are there any capacity to monitor virus? » What are the perceived opportunities and
. Ifyes, please elaborate. challenges in this area?

 If not, what would be the estimated
resource cost?;




Day |l - May
13, 2022

Viral Surrogate
Monitoring for
Water Reuse

Project TEAM Meeting




List of viral surrogates

List of treatment plants

Team Sampling frequency
Meeting
Tasks

List of water quality parameters to be collected
Viral surrogates testing matrix

Sample collection and sharing matrix



PMMoV in WW Influent

10.00
9.00 °

< 800 +

g 7.00 . ? +

o0  6.00

2 5.00 o :

>

o 4.00

§ 3.00 i _7%_ i

& 200 =
1.00 |
0.00 . °

B Miami ® Honolulu-H ® Honolulu-S ™ UC Davis

Significant variability of PMMoV concentrations in different wastewater treatment plants. Lowest concentration were
observed in a small WWTP serving UC Davis campus



Average PMMoV GC/L nomalized by population

O O
<

1.00E+09

1.00E+08
1.00E+07
1.00E+06
1.00E+05 I I
1.00E+04
&

© ® s 9

O

Q %]
N ?. AQ’L \\Q’L

Sewer manholes severing UCI students community

High concentration of PMMoV are found in sewer manholes serving students community on UCI campus. Normalizing
PMMoV concentration by # of residents in each community suggests the variability among each residential community
likely due to water use patterns (food processing water vs. toilet water)



Log;o copies/L

E3 Faciity A
BS Facility B

O N

EE

o

crAss PMMoV AV GINoV GIINoVGIVNoVY EV  AdV JCPW BKPW  SaV
Sample

Viral load in the inlet of two full-scale WWTPs
serving ~500,000 customers



Raw U
sewage

\ﬁ u
Bar screens Aerated grit

chambers Primary Aeration
sedimentation  basins
tanks

o CrAssphage @mPMMoV e TMV

2 13

) 12 +

= > r=0.95
> 11t o

o’s

= 1

83" S

Eg 97 g

S % 8+

= = r=0.82
LR .

s — W‘ r=0.87
€ 67

3

c 5 1 ©

S

[&] 4 i i L \ 1 L 1 1

4 5 6 7 8 9 10 1 12 13
Concentration of total human enteric

viruses (log,o copies/L)

Fig 2 Virus concentrations in raw sewage

Final

M

Chlorination

settling tanks

OPEN

§

Log,, reduction of viruses

-}

)]

ississippi
River

SCIENTIFIC
REPORTS

At ey

Applicability of crAssphage, pepper
mild mottle virus, and tobacco
mosaic virus as indicators of
reduction of enteric viruses during